Form No. 3328-948

Parts & Service
Manual

E1-12K801 312-8 8-SPEED

B1-160801 316-8 8-SPEED

o
iy,
s




WHEEL HORSE 300/400 SERIES
PARTS & SERVICE MANUAL

INTRODUCTION PAGE

1. How to use this parts manual

2,

1.1. The 300/400 Series parts manual is divided into major sections arranged
in the sequence outlined on the following page. Major sections are sub-
divided into smaller groups of parts, each with its own illustration and
illustration reference numbers.

1.2. Illustrated items are numerically keyed to the parts listing on the fa-
cing page. Illustrations are repeated when the parts list is too long
for one page. Figure numbers are located at the bottom of each illustra-
tion and also at the beginning of each description column. Item num-
bers are numerically keyed to their respective illustrations.

1.3. A numerical index is located at the end of the manual.

1.4. When an (X) appears in the quantity (Qty) column use only if applicable,
or as required to meet tolerances.

To locate parts

2.1. When function, use or location is known:
Refer to the List of Illustrations to locate the proper illustration.

2.2. When part number is known:
Refer to the Numerical Index.

Service aids

3.1. Special notes recorded on illustrations:
Refer to available owner & repair manuals and service bulletins for
detailed information.

3.2. Standard torque values for fasteners:
Refer to Section 18 - Torque Specifications.

3.3, Paint:

Refer to Section 18 - Paint



LIST OF ILLUSTRATIONS

TITLE FIGURE NUMBER

Section 1
Frame...... Ceetsececeenenesaane cecerenan ceeeean ceeeenne ceesal=1

Section 3
Mechanical Transmission - 8 Speed........ ceeenan ceseeeeseedld=1,2

Section 5

Front Axle and Steering...ecceeeeeeeeeeeneeeeencesceennessad=l
Section 6

Clutch, Brake and Speed Control Linkage.....eeeeeeeeeeees..6-1

Section 7
HitCheS oooooo ®©® 00000000 0000000000000 0000 0 0.--¢-ooooo..ooo.7_1
Lift Linkage.oeeseeieennnninennnnnnnnns Cesssssasnanas .7-2

Section 8

Sheet Metal and CoverS..0..l0.oo'..o.l.o.o.oc'o.o.'oo0000008_1,2,3

Section 9
EHgiDeS...............-...o.-................-.............9—1

Section 10
FUEL Sy StemS. et eeereeeeeeeeeneneeeessesssnnenannnnnesesalO=1

Throttle, Choke & Exhaust...........{......................10—2

Section 11

Electrical System..... B PP I B R

Section 13
Wheels and TireS...eeee.. ceesecetesesceccecannn P B |

Section 14
Drive Belt and PUlleyS..eeeeeeeeeeeeeeeesnnesconnnnnsss eesold-1
PTO ClUtCh and COHthl........-.........................-..14—2

Section 15
Seat & Decalsoocooo-ouo-otoo.oooco..-o-ooooooooov.-..auooools_l,z

PAGE

8-9
10-11

12-13
14-15

16-21
22-23

24-25
26-27

28-35
36-37

38-39
40-41

42-45

1






SECTION 1 - FRAME

PART
ITEM  NUMBER DESCRIPTION Quantity

Figure 1-1
FRAME

1 110648 Frame.....oovevnnn... cecetsens Cecrecnasaanas ceeessscsans 1

2 900063 Carriage Bolt 3/8-16 X l.uivueeeneennnnnnn. B

3 915113 Eslok Nut 3/8-16..ceuieenerinenneennnnnns ceeececccaannnne 3

4 908032 Bolt 3/8-16 x 3/4....................................... 4

5 920083 Lockwasher 3/8......... L



No Periodic Change Req’d.

&) ;
S ¥
LUBRICANT SAE 90 GL-5 2 QTS. @/ ,*J i

% Wheel Horse



ITEM

PART
NUMBER

SECTION 3 - 8-SPEED TRANSMISSION

DESCRIPTION: Quantity

5

110996
111204
114678

111203
114679

908043
908038
915113
943460
943420
111199
1532
1542
1528
1529
100442
100863
114677
3915
1523
1531
100441
7201
7418
7204
1518
5175
7205
7206
7207
7208
1243
5173
5174
5615
5616
3503
933156
5614

Figure 3 - 1

MECHANICAL TRANSMISSION - 8-SPEED

Case-Trans.
Case-Trans.
housing for

Assembly 8-Speed Transmission............ wemesecsscanens
3 ceen
RH Note: this case half has recess in axle
0il seal..vveeennnns Cesescssscstesacannas e
) tecseastesscense

Case-Trans.
Case-Trans.
housing for
Bolt 3/8-16
Bolt 3/8-16

RH Note: this case half has recess in axle
01] S€AL.tetueeeuneeneeosteeeoooonennnnnannns

X 3 1/200ooolooooo'co.oo.cooolocoooooooooooo

D ceccasees
Eslok Nut 3/8-16..cuiieenneeennnennnnnnn. ceececenconns .
Allen Hd. Pipe Plug 1/4..cvvvuunn.. Ceesseennn ceesanns ceee

Sq. Hd. Pipe Plug 3/8..cuieeieinerennnncnncnnnns
Ball Brg. 40mm I.D. ........... ces '
Needle Bearing 1 I.D. ....... cecesesennnn

Needle Bearing 5/8 I.D. vuuveeeueeenvenneoeennennnnns ceees
Needle Bearing 1 T.D. .uveuveenvenneenooeenennnnnns ceean
Needle Bearing 3/4 I.D. ........ Cecrecesassetteaseccnans

Seal-Input Shaft 5/8 I.D

Seal-Axle 1
Seal-Axle 1

L R N N N N R )

I.Do X 1‘1/2 OcDo ® 00 2000000000000
I.D. x 1-1/4 0Dy wivvennennnnnn. cee

e e 0000

LoCating Pileeuuieeeieeeeeeeenneeeeneeoeoeonaeoennennnnns

Needle Bearing 3/4 T.D. tveeirnennennnnenns
Needle Bearing 5/8 I.D. ......
Seal-Brake shaft 3/4 I.D. v.veeeenennn.

Input Shaft.

L R A I I I I I A R A A I )

....... ceeeeeeons
Cectecresecacnnane cecescsceceennnsen ceeeaen .o
Thrust Washer...eeeeeeeene.. s eccsesecsecsctcncsonsenns .

Gear..veee..

Needle Bearing 5/8 I.D. vvvevvneenennn.

Gear........

Sliding Gear...eeveeee... ceeecanns

L A I I R I T T

P00 0 e e s 000 se 000000000 ee000ee e

Reduction Gear........... Gt e e cteecesetcstntencaoceansenns
Needle Bearing 3/8 I. D. St eeecesetesennensscccernasnonas
Shaft—RedUCtion GEAT..veeueeeeeneeeoneeoaeennnennnsnnnns
Plug Cupeeeeeenn... cecesecans cecesresncasseas cestercenenn
Gear 2nd and 3rd...eeeeeeesneeseeeeeeonenaennenesnnnnnn.

Gear 1st and ReverSe.....veeeeeeeeeeeeeoonnns
Shift Rail-Front........ cesseas
Shift Rail-Rear.......
Shift Fork...
Spirol Pin 1/8 x liviveeiennnnn.
Shift Pin....

@6 s eeeccer0 s 0000000000000
AR R AR A I B B B 2R IR B BRI 2K N IR I N T S S S SRRy

ee oo o #0000 000 sc0r0se0000 0000000000000 0000

LR AL A I IR A BRI SRR Y N R N N N B SN R S S LRI I I R I R B S

—

RN = = N e S e e e e e S N RN NN NN =YWL



LUBRICANT SAE 90GL-5 2 QTS.

No Peric;dic Change Req’d.

REPAIR
MANUAL

0324




ITEM

PART
NUMBER

SECTION 3 - 8-SPEED TRANSMISSION

DESCRIPTION Quantity

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
70
71
72
73
74
75
76

7269
1504
3527
9840
937089
4204
3909
1516
106447
106448
3912
1239
915111
3577
9547
102974
101625
101626
108758
3517
106030
7213
7214
7209
3517
106030
110727
933184
111197
908138
107374
108881
105063
101623
3908
5961
7939
110725
1001
A-1392

Figure 3-2
MECHANICAL TRANSMISSION - 8-SPEED (CONTINUED)

Cluster .Gear .With . BuShingS.eeeeeeeeeeeeennnnnnnnnnn. .o
Bronze Bushing....ieeeeeeeeeiinnrnnneennnnnnnnnnnn..
Reduction Gear...eeeveeeueennn.. et eccesseccsattcasane
Cluster Shaft..eeeeeeeeeennueeeerononnneneeeennnnns ces
Woodruff Key 3/16 x 3/4.eeueieeeennennnnn. Cereeetaeaan
Gear—Reverse Idler...ueeeeeeeesnennnnneeeeeennnnn.
Pin-Reverse Idler...eeeeeeeeeeeneneennnnn.
Bushing-Reverse Tdler.u.ueeeeseeeenueneeeerenennnnnnn.
Dipstick ASSEMblyeseeuuereenereennnnnnneeeeeennneenns
Nipple-Transmission Filluuueeeeeeueeuoneonnnnnnnnnnnnn.
Transmission Case GaSKeL . vuistteraerenoeennsnesannnns
Special Set ST W et et tteneenoeoneneecnesenosnsoenness
Nut 1/4—20............................................
Dust Cover..eieieeeeeereneenronnenennns

Thrust Washer.........................................
Gear ASSEMD LY e u ittt eiiinneennerneennenenononennnnnnn.
Gear 11 toOth.ueeeeeeeennerrenneeenneennnnnnn. ceeeenn
Gear 44 Tooth........ Ceseettasteoeescennen ceeesaeenn

Gear Shift Knob. e et i it ittt
Detent Ball 1/4 Diameter....eeeeeeoeeeesen..
Detent Springe.eeeeeeeeeeenn.. ces
L o
Shift Shaft Hi-Low Range............oeeve...
Shift Fork Hi-Low Range..u.ueeeeeeeeeesneennn.
Detent Ball 1/4 Diameter..uieveeeeesseeeeeeeennnnnnnn.
Detent Spring..eeeeeeeeeeseeeneeeennnnns
Shift Lever Hi-Low Range........oeeveon..
SPIrol Pin 3/16 X 3/beuueeeienieeennnneennnnneennnnnn.
Diff. ENd CaPuuuieeeenernennerereeononnnnnnannnn. .
Bolt 3/8-16 x 3 1/4 (Grade )
Special Washer-Case Hardened.............
Nut 3/8-16 High-TensSilesuseeveseeeenenneennennennnnnn.
Differential Ring Gear 43T00thesesaneeconnenssnoncanns
Differential Pinion Gear 11 Tooth...
Differential Axle Gear....
Rear Axle (1" di@.)eeeuueenueeneeennoseeennneeennennn,
Special Snap Ring 300-Series Onlyeueeeenonnceneenannns
Gear Shift S
Hi-Lo Range Shift Knob
Repair Manual

LA I A A A ) e e s e

®P o0 0000000000000 0000000000

®e 00 ssv00r 0000000000 0000000000

D R A T

PUH NN N B = B P DN b b b b b b e RO N e b b bl b b e b et b bt e b b b e N b

7



—

N—

REFER TO SECTION 18 FOR ALIGNMENT

REFER TO SECTION 18
FOR ADJUSTMENTS

*CHASSIS LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.

v Wheel Horse




SECTION 5 - FRONT AXLE AND STEERING

PART
ITEM  NUMBER DESCRIPTION Quantity

Figure 5-1
FRONT AXLE AND STEERING

5638 TNt AXI ettt teetoteeneenereneeneseenneanceonennnnnns
1030 Grease Fitting Straight....eeeeesesceseeceees
1481 Grease Fitting 45° ...vieiveienennnnnss
6216 Pin and Plate..vieeeeeeeeenencnnnss
908015 Bolt 5/16-18 x 1/2..vuu....
920082 LoCkWaSher 5/16. ... iitieieeeeeeennneerenneaeennnnnanes
113380 Front Spindle RH..i.virirnnnnnennenennnnn
113379 Front Spindle LH.iieieviennennnnnennen
5618 E-Ring.ieeeieeeeeenaneeenenenonannns
102592 Tie Rod RHeviveeneennnnnnnn,
102593 T e R 1
11 915002 ESTok NUt 3/8-24. . u.iiinieiiiieeeneeeeneennaacnnasnnnns
12. 6472 Flanged Bearingu..eeeeeeeeeeeeesesesas
13 908032 Bolt 3/8-16 x 3/4.veveinn...

@ee e s 000000
LECEC IR BN R N B B Y
L R N R I A A N R R N

008000000 crcsersecc0ees 000

~NOoO UL ke wN e

LA IR B RN N B A A

LI A I I R R B S A A Y

e 0000 e e 0000000

—
O

#0060 0000000000000 00s00c0e0

L I I RN R RN SR A A A A I Y

14 915113 Eslok Nut 3/8-16........ tessecesirasetssesnnn Cetecsctens
15 114198 Lower Steering Shaft......... et eesecccsentesseseseonnn

16 5210 Shim Washer 3/4 x .015........ Ceeesessctsterasansaenan .
17 1278 Shim Washer 3/4 x .050...ceeeencncennns
18 932035 Cotter Pin 3/16 x 1-1/4..ivieieenennnnn
19 109733 Steering SUPPOTL.veeeeseensensns
20 908036 Bolt 3/8-16 x 1-1/2.ucveevennnnnnnn.
21 915113 Eslok Nut 3/8-16..eiieeiencceennens
22 1481 Grease Fitting 45 Degree......eeeeeen..
23 6397 Bearing-Lower Steering Shaft.......
24 109189 Bearing-Upper Steering Shaft.....eeeeceo..
25 112162 Upper Steering Shaft...iveeeeeeceeees.
26 1085 O -
27 909848 Eslok Set Screw 1/4-20 x 1/4
28 113443 Steering Tube.uuueeeiiiiiieeeeeeneeenenoeeenneenneannns
29 7896 Bowed Washer..ueieieeeeereeoeeeeeeeensnnnenenanoanenens
30 102715 Steering Wheel.u.eeiiieeeeeeeneneeeeseeooesosnaeasnnnns
31 933221 Spirol Pin 1/4 x 2.......
32 109262 Special Washer.....veee..
33 1278 Washer...... Sttt et eceetceeteetesttactrtesecnnnaannnnns
34 104822 Retaining RiNg..eeeuieeesioenneneeeennneeesoocaeennnnnes
35 102856 Steering Wheel Insert...eveeeeeecese..
36 111646 Grip Ringieeveeeeeeennns

e eeoross s oo

e 0000t 00ess 000

806000000000 r00cr0000000000

@0 s 0000000000 s 000000000000

@ e 000000000000 et 00000 0

® 00 e cessse0erees e

.
.
L]
.
.
.
.
.
.
i ol NI NSRS I e B e e e N T NG I e e I A e NG B N e S R e R T oy Sy Sy N

e e st 0000000000000 0000000000



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

REFER TO SECTION. 18 FOR BRAKE ADJUSTMENT

Position on Rod Controls
Angle of Pedal - Adjust
to Suit Operator

0643

Figure 6-1 Clutch, Brake and Speed Control Linkage



SCTION 6 - CLUTCH. BRAKE AND MOTION CONTROL LINKAGE

11

PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 6-1
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE

1 106719 Brake Drum..eeeeeeeneeeneennnnnns et ett et it et eeenna . 1
2 110234 Nylok Bolt 3/8-16 X 3/l.ueuieeeuiineeneeeneencennnnenns 1
3 2844 Special Washer..iiieeeeereennennnnss Ceeteeer e e 1
4 9593 Brake Band.ieeeeeevennneeennns Ceteeseestteeanee ceseaeas 1
5 908002 Bolt 1/4-20 x 5/8.v.ievue... ceesecsesserertar st aseenaan 2
6 920081 LoCKWaSher 1/4. e iuiieeieneeeneeueeneencenconeonnnnees 2
7 9598 Back=Up Plate.eeeeeeieeeeeeeeeeesenensseoeeesnancaness 1
8 110902 Pedal—ClutChe.eeeiseeneeeeeneceenensonnenooennonnaness 1
9 110901 Pedal-Brake..ueseieeiieeeeeeroeeneennnenonenenssnsnnss 1
10 1085 Lo B - 2
11 909848 Eslok Set Screw 1/4-20 x 1/4...... Ce ettt ereecan. . 2
12 7896 Bowed Washer...eeeeeeeeeen, Ceseresersenesnsrrtetesonen 1
13 1278 Shim Washer 3/4 x OSO................................ X
14 103347 Clutch Rodevseeeneennnnnnns Cetuseseeerssttsrereenens 1
15 932008 Cotter Pin 3/32 x 3/4eiveeeivennn. Ceeerecttrtetaesaone 1
16 110507 Clutch Idler Arm.eceeeceneenneenns Ceterrecenne cheeanans 1
17 933190 Spirol Pin 3/16 x 1—1/4... ....... Ceeeesetsecnnnaeens . 1
18 105896 Clutch Rod ArMiceeeeeeneeenneennes cesestanaaas Ceeeea . 1
19 920248 Nylon Washer 3/8.uieiieeeeeieeneneeeenensonosonenenns 3
20 932016 Cotter Pin 1/8 x 3/b..iiieeieiniiennnnnnennnn Ceeaees . 2
21 3765 Shim Washer 1/2 x .030...0ueeireeennnenns Creseees . X
22 101161 Trunnion-Clutch Rode.eeeeeeeirunnneneenennnas ceieccnnan 1
23 103543 Bell Crank-Brake Linkage......eeeeeves ceeens ceseann 1
24 7879 Bushing.eeeeeeeenrneneeenneenennnnns . ceteaen . 2
25 920011. Washer 1/2 SAE...iuieiuenrnnenennenns Cetserereeaaan 1
26 106417 Rod-Bell Crank Pivot.iiieeeeeieeeeeeeeereoenseenonns . 1
27 926694 S.T. Bolt 5/16-18 X 5/8uuiuireneeneeecenseesnnennens . 1
28 105900 Brake ROd—Rear...ciueteieeeenenseeeeeoneenseenonneenns 1
29 105886 Brake Rod—Front..eiieieieeeeeeneeeneeeeenenocannenns . 1
30 920248 Nylon Washer.ieeeeeeeeeeeeoencoeennns cereneas Cesesaans 2
31 932016 Cotter Piluuiveveeeenrrneennennennnnnnns ceecesanas . 3
32 915663 O G . e S .. 1
34 106451 Parking Brake Lever..eeieieeeeeeeeseeseseeescencncenes 1
35 6820 € o 1
36 102025 Spacer.iieseeeeceseass C e e seecaassecsctcasansecssecann 1
37 908037 Bolt 3/8-16 x 1- 3/4...................;............... 1
38 920009  Washer 3/8 SAE..eueeeeeeeeennennns Cescertesteaenanan 1
39 102809 Special Nuteuiseveeeeeeenennn. ceteececcanatctnoaons 1
40 107677 Spring-Brake RetUIN...ieeieeeeeneeeneeneeneneonnnnennnn 1
41 103628 Spring-Parking Brake Return......... Ceecessstesennsne 1
42 7451 Idler Pulley.eeieeeeneeneeeeenenenenonnnnnanns . 1
43 106193 Special Bolt 3/8-16 x 1-1/2..... ceeeetretienen N .. 1
44 915113 Eslok Nut 3/8-16....... Cee ettt heeteceeeeneaeeannnnn 1
48 108035 Spring-Clutch Return ..... et eetessctatansanns ceresen 1
49 920225 Special Washer...... Ceterreeraaeaaaaan ceeaes .. 1
50 933267 Spirol Pin 5/32 x 1- 1/4 ..... ceearen Cheeareaaee ceranas 1
51 920009 Washer 3/8 SAE. 1

oooooo






ITEM

PART
NUMBER

SECTION 7 - HITCHES AND LIFT LINKAGE

DESCRIPTION Quantity

13

OO~ H~WN -

101711
105859
101750
101751
105797
101707

8616
105316

1644
105269
979120

5618
106634
933505
102644
102672
102639
101017
908034
915113
908035

Figure 7-1
HITCHES

Front Hitch Housing
Latch-Front Hitch..

Rodiveeeeenenennnnns
Rod-Front Hitch LoCK.seeeeoeeeeooooenennns

E—Ringooooooooooooo
Lockevseeeooeenennn

SPringeieeeeeesennas

Cap-Lock Rod.......
Drawbar Hitch......
Shaft-Drawbar Hitch
Spacer.eiieeeceaees
E-Ring.eeveeeenann.
Hitch Pin..eveeonns
Hairpin Cotter.....
Mid Hitch Plate....
Rod-Mid Hitch Lock.
Latch-Mid Hitch....
LoCKeesaeeeoaoennnn
Bolt 3/8-16 x 1....
Eslok Nut 3/8-16...
Bolt 3/8-16 x 1-1/4

#0000 0000 rr0e0c00c00 0000000000000
® 000 s 00 r 000 ree0crr0 0000000000000
@0 000000 s 0000000000 00000000000
e 000 e e
ooootno..otcoo.oc.o.too..n.;.oooo.o
®0 000 eessscr 0000000000000 0000
MR A I A R N N I I IRy
@000 000000t 00rc0000000000000000000e0
@00 00000000000 c000s00000000000000000
@000 e sr 0000000000000 0000000000000 0
@000 00 0s s 00000 ecrrv000 0000000000
® 000000 s 00 es00000ce0e0000000ce000e0re
@00 0000 rr e s 0000000000000
@00 0s 00 s0rrcs0ecss 0000000000000
®8c00 0000000000000 00000000000000000
@000 000 s00s000000 0000000000000 00000
@00 0000000 cs0c00c00s00000000000000000
AL AR A AL B A BRI I I I B B B Y B R N S S PSSP S,
©0 0000000000000 000s000000000000000
@00 00000000 er0er0r00s 00000000000

@000 0000000000000 0000000e0 0000

N U W k= = N = NN NN = Q0 b et pd



¥ Use to Hold Snowthrower/BladeI
Above Ground, or to| 40 1

Limit Tilling Depthl\\
@

Trunnion Position for
All Attachments

Coat Shaft with Anti-Rust

Extra Lift Height.‘ Compound, Texaco “L° -5
Snow Blade Only/ y Snowth{owerl Light Code 1976, or
or Equivalent ~
,./SGeneratorl quiva 2 /33
e
/ o/ /56 J 7

yal @ LENGTH ADJUSTMENT

\

20 Set to Have Mower Bumpers

\’@ / Hit Footrests at Full Lift

29
Snow/Grader Blade /22 / /28
: ( @@ 30

Rear Hitch/Tiller
Lift Cable

Mower Lift i
Mid-Mount Cultivator

0727




ITEM

PART
NUMBER

JCTION 7 - HITCHES AND LIFT LINKAGE

15

DESCRIPTION Quantity

108563
106257

8130

3624
933148

6542
105316

4944
933507
920017
106269
106414

1121
106218

6739
933504
106522
908019
920008
915112
113445

6229

5701
105845
108903
908034
110653
932016
920040
106345
908019
106258

5280
106411
926694
920008
915112
926696
108565
933268
933230

8830
111154
933505
920011
915663

Figure 7-2
MANUAL LIFT LINKAGE

Lift Lever (Includes Items 46, 47, 48)uuuueeeeneennnn.
Latch Rodeuueneiniiiiiieiinieeeneeneoneneonenenannnnns
SPring Retainer..uiieeeeeeeneeeeeeennesnnnnnns

SPriNgeeseereseeeeeneannnnanns et esrsettttesenannen
Spirol Pin 1/8 X 1/2.iiuiieiiieinernnneennennnnnnns ces
o o B I Y .o
RO Capeueeueeiitiiiinieeeneeeneneenneennennennns oo
Plug Button.iieeeeeeeeennnnns, Chteetetctetseraenans

Hairpin Cotter..ieieeeeeeneeeeneneoeonennennns ceereeas
Washer 1 in. SAE..iuuiiuiiineeneenennerneennennennenns
BUShing .. eeiieiiiiiiii it iietiineeoneennennnnns ceeean
Retainer.......... T et it ettt eeeete sttt tacnenannns oo
Key 1/4 Sq. x 1-3/16........ Cecerecstectactresennnnnes
BellCranke st eieeeieenneeneeeeeenoneeennneenneennnn,
Trunnion..iieeeeeeennnenn. ceeean et cesectets sttt anennnne
Hairpin Cotter...eeieeevenn.. h e et eteesenctarsttaneennne
Lift Chaileeeeeeeenennnss et et etetseaeaanaaannennan
Bolt 5/16-18 x 1...... Sttt ettt ettt .
Washer 5/16...iieeeecennnn.. Ceeeesortesenttscanenanses
Eslok Nut 5/16-18.....00vuun... ceetsensansseesstaranan
N e =S o
Bearingeieeeeeeieeeeeeenenneneennnennes Ceseteteeaanann

D G o -
Tube-Rear Lift Cable..eeuiveeeeeneeeeennnnnnns
ClLamp=TUDE . sttt et ttetteennnneereneneeennnnensennnnnss
Eslok Bolt 3/8-16 X liieeueeuunneneonseseeeeeennnnnnns
Rod-Height Control Optimale..eeeveeeeeeesneeeeeeeens.
Cotter Pin 1/8 x 3/4 Optimal.ueueeeeeeeeeeeeseennnnnn.
Washer 7/16 US Optimaleeeeeeeeeeesoenennnnnnnnnnnnnnns
Height Control Casting Optimal....eeeeeeeeeeeennnnns..
Bolt 5/16-18 X 1 Optimal...... Cectereceenes .
Sleeve 414,16.........................................
Knob-Height Control 414,416, ... eeeeneennnnnn..

s ecoe 0o

Latch Bracket....eeveueu.... Ce s et et ecresasetncrecnoaans .
S.T. Bolt 5/16-18 X 5/8uuuuseeeeenncnnennnnn. creteaeee
Washer 5/16 SAE 414,416 00 0eneeeeennnnnnnnn. ceeeenen
Eslok Nut 5/16-18 414,416....... ettt seenneanens ceeee
S.T. Bolt 5/16-18 X 7/8ueeeeenenenn.. ceeee ceeeeenn
Shaf e e itttteineeneeneeneeensonennnnnnnnnns ceesernneen
Spirol Pin......... D cecen .o
Roll Pin.vvevenn.. D .
ClampPeseeeeseneneeeeneneneenennens cesens Ceerteenee oo
Lock Wi e ettt iiiitiinneenirnnnennnnsnneennnn, e
Hairpin Cotteriiiieeeeiieenernnenennnnnns teerea
Washer 1/2 SAE...iiuiiiiiieinenneennneennnnnnn. . .

E.S. Nut 3/8-16...... trecreteaan

P e N WO RN R e e O b e e N R b b b b b b b e e b et b b R (D) N e bm e b et e e






SECTION 8 - SHEET METAL AND COVERS 17

PART
ITEM  NUMBER DESCRIPTION Quantity

Figure 8-1
SHEET METAL AND COVERS

112358 HOOd..'Q....I...'..‘....'......'......’I.....".."'..
106825 Hood Latch (includes 109236 Handle Ass'y & 109237 Latch

Keeper)................-.......-......-...............

923785 Pop Rivet 1/8 x .294

N -
—

® 0000 v 0000000000000

3

4 111271 Console 312, 414, 416, .. ueieeeeenneenennesnnennnnnnnns
5 926694 Washer Hd. S.T. Bolt 5/16-18 X 5/8.¢cueeeeencnennnnnnn
6 105797 D G B o -
7 101710 Pivot RO ueieieneineeeeeeneeneeenconeoeneeonnnnnnnnnn.
8 101850 Hood Stop Roduuuseeeiiiiieenneeeeenernnsennnennnnennns
9 932000 Cotter Pin 1/16 X 1/2.cuieueeneenncnnesneennnsnnnnenns
10 109145 Bracket RHuueeeeeouseoeeeeeeneeneeneesceoneenasannnness
11 109146 Bracket LHeuueeiieeeoieoeeeneeneoneooconoeoneennnnnnns
12 900015 Carriage Bolt 1/4-20 X 3/4euiieeeeeeeeeeesnnnnnnennnns
13 920007 Washer 1/4 SAE...iieieeeieeeneeeneesonneeenneennnnnnns
14 915111 ESIOk NUt 1/4-200 e eeeeienneeenesnnoencenennnnnss
16 923784 Pop Rivet 1/8 X 1232uuieeiteneeneennenecnnenaennennenns
17 111182 T Ottle SEOPeueeestnetoeroeeaneenesnesocesnenneennses
18 112506 Bracketeueeeeeeeeeeeeeeeeeoenencocoenennnnes
19 920150 Internal Tooth Lockwasher Nre G.veeeeeeeeeosn.
20 9107622 Screw nr. 6-32 X 3/8 BlacK..eeeeeeeoeneonnnn..
21 112415 O o
22 111757 Console Edgingeueeieeeeesoeoeoneeennnnnnnnenooaaaennns
23 111392 O 1
24 915960 NUE NT. 6-32. i itttneneeneneneeenncocsoeoannennsnennss

e e e 0

PR EREREEAEEAERERPNNPRARRAEPRAEHERENNERRNDWRDSN






SECTION 8 - SHEET METAL AND COVERS 19

PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 8-2
SHEET METAL AND COVERS

1 109765 Hoodstand....evevvnnnn. e e eessecaterececnnnasennnn . 1
3 106261 Belt Bracket......... ..... Ceeecscectcancteereenasonna 1
4 926694 S.T. Bolt 5/16-18 x 5/8...... ....... cereseecenannan e 1
5 110094 Battery Support Bracket.......... ceecssscecanenis Cesaen 1
6 900035 Carriage Bolt 5/16-18 x 1/2.v.veeiiennnnnn. ceeeescscsan 4
7 915112 Eslok Nut 5/16-18.....0000uu... cesecenenen Ceracteseeanes 4
9 106342 Front Plate....vieeeeennneennn. e it eeeenan e 1
10 926694 S.T. Bolt 5/16-18 X 5/8.uuiiiienneneennennss et eeaa 6
11 106454 Edge Trim......... ceessaons cecenans cecnsecensnan 1
12 926694 S.T. Bolt 5/16-18 x 5/8 ........... ettt cennn ceeeeans 4
926696 S.T. Bolt 5/16-18 x 7/8..... Ceraeane ettt tecaeteneans 2

13 109323 Side Cover LH..vovevevnnennn. et aeas cereeetnecennn ceee 1
14 9108372  Screw 1/4-20 x 5/8 Black..v.vuu.... et eceseeeeenreaaas 6
15 107069 Speed Nut...vevieeuennnnn Ceeeeceetceestcttcensenrtrannnn 6
16 106250 Dust Cover..vvveeeeennnn. e eeeeecccatesectcecceancanons 1
17 926694 S.T. Bolt 5/16-18 x 5/8...... et reeteteteeeeneaean oo 4
18 104248 Grommet..eveeeeeennnas cheeccretetcecseeennnnn Cereeraenean 1
19 111387 Shift Cover Plate.....ee.... Csecresacereranssneacnn .o 1
20 111033 Hoodstand Plate.......... Ceeresersesestsscaneenes ceees 1
23 110142 Edge Trim......... Ceeseeen Ceeeeecttettttenttanaaan . 1
24 910837 Screw 1/4-20 x 5/8 Ceesersecacsssctesenacesnannss .. 1
25 106454 Edge Trlm.......................... ....... ceeeneeas .o 1
26 3023 Clip..... s ererettcctreanonena ceeececcttaeeaaaas ceenee 1



0854




ITEM

PART
NUMBER

SECTION 8 - SHEET METAL AND COVERS

DESCRIPTION

Quantity

21

OO~ PH~WwN -

107975
910837
900037
926694
106352
106222
106223
107069
900037
915112

7456
110636
107951
908017
920008
108823
109554
108897
108464
106236
908016
110960
926694
920008
915662
518211
108457
900214
913112
915740
111535

Figure 8-3
SHEET METAL AND COVERS

Belt GUATdeieeeeeeeeeeeeeecoaceeoonaseonsosons
SCrew 1/4-20 X 5/8¢eiiuieeseececnceecsnsasacncenannns
Carriage Bolt 5/16-18 x 3/4.ceeevennennnnn ceerennans
S.T. Bolt 5/16-18 X 5/8uuceeeerenceeecnncnnecnnnns ..
Lower Belt GUArd.ceseeeceeeseeeseoenecacesacsscncens
Foot Rest RH..cevvvnnn. Cececcsetcarscssreneanan
Foot Rest LH.iiiiieieenienennneennns Ceesccessasaanenn
Speed Nut......... e eeesecessesssscssatsnasnenn ceee
Carriage Bolt 5/16-18 X 5/8.ccieieeireneccscncencss .
Eslok Nut 5/16-18..ceeeeneeennennnnns Ceeteieeiaiaann

Clampeeeeeeeoeeesenoceoseeoocnnssnnensacenanans ceeeees

Footrest Pad.iuieeeeeeeeeeeeeeeeeesseosanscnonnsens .
Fender Bracket—Front...eeeeeeeesceeeeenceeosossssnns

BOlt 5/16_18 X 3/40 oooooo LRI BRI IR B R I N I N N I I T NN N N N N Y

Washer 5/16 SAE..... Gt eeteestetetettratatescesenann
Support Bracket-Belt Guard — 312-8 Only..eeeeeeenens
Support Bracket-Belt Guard - 316-8 Only..... ceereaes
Fender Support Bracket......... coesecsea cerenss .o
Fuel Tank Support LH..... teecsecnecaasasesans .
Fuel Tank Support RH..ieiveiiuieereneneeeenenennennnns
Bolt 5/16-18 X 5/8icuuieeenceeneeesncesnnceenceesnans
Fender. e ieieiieineeieeeeresnoceceenaconnnnanennas
S.Te Bolt 5/16-18 X 5/8.ceiieeererecenccnnescnnnnns
Washer 5/16 SAE...eeveenvenennnnns
Eslok Nut 5/16-18..c0veeeennrenennnnss
Bumper...eeeeeeeenns Cesesssstnnenaan
Push Nut...coune ceesessnvanas ceecenas
Carriage Bolt 5/16-18 X 3/b.ieuieeeeeeeeencscencsnnas
Machine Screw nr. 10-24 x 5/8 - 312-8 Only....eev...
E.S. Nut nr. 10-24 — 312-8 Only.eeeeeeeoeeoeocecnnns
Fuse Holder - 312-8 Only.eeeeeereeeecesococncenenns

CICRCEE RN I B EE IR B IR I I R NN N Y A

oo 0

LA )

e e o

LK)

oo

LAY

e e

e o oo

HNNNFEFNOPRRPRARHEBEAEHERFERFEREEFEREFNNENSENON N -



REFER TO KOHLER MANUALS FOR ADDITIONAL SERVICE & ADJUSTMENT PROCEDURES

% Wheel Horse

0981




SECTION 9 - ENGINES
PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 9-1
ENGINES
1 113489 Engine 16HP - Onan P-216-316-8 Only.uueveennneeennnnn. X
114160 Engine 12HP - Kohler M-12-S 312 -8 Only..cevvueennnn... X
2 113875 Engine Plate 316-8 Only.u.eeeeeeeeeneonenennas ceseennn 1
3 908036 Bolt 3/8-16 X 13 — 316-8 Only.eeeeerennnnnnnnnennnnnns 4
4 915663 Nut 3/8-16 E.S. 316-8 Only........... Cetetene ceeeteas 4
5 908035 Bolt 3/8-16 x 1 1/4 316-8 Only..... Ceesersesssaannss . 4
9 908036 Bolt 3/8-16 x 1 1/2 312-8 Only.evueevunnn... ceseecaaas 2
10 915663 Nut 3/8-16 E.S. 312-8 Only........ Cecesesceneseasacans 2
11 908034 Bolt 3/8-16 x 1 312-8 Only.vueeeeeneennennnnn. ceressnan 2
12 920083 Lockwasher 3/8...cciiueeiennnnns Ceeeeececncaeanean ceee X
114213 Relay mounting Plate 316- 8 Only(Not Illustrated) ...... 1
908034 Bolt 3/8-16 x 1 - 316-8 Only(Not Illustrated)........ . 1
915663 Nut 3/8-16 E.S. 316-8 Only(Not Illustrated)........... 1

23



1048C
= WheelHorse



SECTION 10 - FUEL SYSTEMS 26

WHEEL HORSE VENDOR PART
ITEM PART NUMBER NUMBER DESCRIPTION Quantity

Figure 10-1
FUEL SYSTEMS - 312-8

17 106234 @ Fuel Tank.eiveoeeeeeeaennnn receeeaes . 1
18 106945 @ e Fuel Cap & Gauge (includes
item 19) . iineeeeennenenoennenns ceeaee 1
19 106931 = @ ————_——— Rubber Seal..iiieieeeeeeceeccsceoneanns 1
20 926697 0 e S.Te Bolt 5/16-18 X luiveeeeeeaecnnenns 2
21 920039 @ e Washer 3/8..cuicececcencnceccncnneneae 2
22 908016 @ e o Bolt 5/16-18 X 5/8¢eeecececncccccnnes 3
23 920082 @ ——mmm—— Lockwasher 5/16...eeeeeceecencncannss 1
24 104047 0 e Rubber Bushing.sseeesessecesooeacacens 1
25 104048 e Fuel Shut-Off Valve....eeeeen. ceeaees 1
26 110894 e Fuel Line 62 dNeeeeeeeevenceenennenas, 1
27 108898 @ e Corbin Clampesseeeescessceeeocnsennns 2
28 950154 @ @ ——me—— Hose Clamp 1/2 in. (1.3 cm) Dia....... 2
105490 —_——————e Clamp 1 in. (2.5 cm) Diameter........ 1



0 F
= WheelHorse =




SECTION 10 - THROTTLE, CHOKE & EXHAUST 27

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 10-2
THROTTLE, CHOKE & EXHAUST - 312-8
1 112199 Throttle Control 312-8 Only...... Ceeesisetecttncenaennn 1
113856 Throttle Control 316=8 Only..ueeeeeceeseesennesoeannnns 1
2 108917 Knob-Throttle Control.e.eeeeeeeeeeseeseseesenennsnns cee 1
3 112214 Choke Control 312-8 Only........ seseeecteetersetennsnena 1
113857 Choke Control 316-8 Only...eeeseeneeeeeeeseeenaeennnnns 1
4 109530 P Ut e ittt ttiiieeeneeneeaneeneensrncenssansnaennannns 1
5 9107922  Screw nr. 10-24 X 1/2 BlacK.:eeeeeeoeeeoeeeeeenenneeees 2
6 915740 Lock Nut nr. 10-24.......... et ecettteceatatttenenanenn 2
25 112213 Muffler 312..eeeeeenncennnennnns Seeesesesrecscsssestene 1
27 106858 Clamp 312ttt uittneeseaneeennenennssseeesnneoneennnnnns 1
28 6876 SPACET 312t uttnteneeroeeaeeenesoeenancocncancsnnennes 1
29 KH10344 Cable Clamp 312 (vendor nr. 48 154 01).uueueeeeeneennns 1
30 KH10610 Hex Wash. Hd. Screw 1/4-20 x 7/16
(vendor Nr. X=67-83) . ituuiieeuneeeneeeneeeocesaeeennnnns 1
31 908020 Bolt 5/16-18 x 1-1/4 = 312 ceeeeeeenn.. Cteecttcenecnnas 1
32 920082 Lock Washer 5/16 = 312..ieuieeueeeeroeencenneoaennennns 1
33 920008 Washer 5/16 - 312........ Ceetsssssensesserrestenannn cee 1
34 KH10535 Locknut 312 (vendor nNr. AC=1536)u.eeevecececencecnennns 1
35 KH10278 Elbow 312 (vendor nr. 45 054 01)uuueeeeeneeennenenenens 1
40 KH10570 Washer 1/4 312 (vendor nr. X-25-72)..e.eeeenn.. cheneeans 1



1175




SECTION 11 - ELECTRICAL SYSTEM

29

PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM

1 111216 Ignition Switch (W/101884 & 920160) - 316-8 Only....... 1
111215 Ignition Switch (W/101884 & 920160) - 317-8 Only....... 1
2 920160 Internal Tooth Lockwasher 5/8......eveiveveeeeennnnnenes 1
3 101884 Special Nut.eieeeeeenennnnna. ceeees teessececssstnann v 1
4 111220 Ignition Key — Set of 2iivuuiivierenennnnnnennnnnnns e 1
111214 Padded Ignition Key - Set of 2uveuveevueeeenoennannnnes 1
5 114114 Wiring Harness Assembly 312....uuvevuneccncnnenanenenes 1
114290 Wiring Harness Assembly 316...uuueeeeeececnnnnnnnnnnns. 1
6 105302 Connector Body - Ignition Switch - Part of 5........... 1
7 518105 Terminial — Part of Siieeeuvieeeeoeoeeonseeennnnnnnnnns 1
8 110970 Clutch/Brake Interlock Switch w/ item 16.....eveen.nn.. 1
9 109117 Single Fuse Body — Part of S.uueeeeeeeeeeeeeeeeeeeeenns 1
10 108895 One-Way Terminal — Part of S.ueeveeeeeeeeeesononnnnnnn. 1
11 109445 Fuse Body Clip — Part of S.uveeeeeeeeeeeeennnnnnnnneees 1
12 109355 Fuse 15 Amp — ATO OF ATC..vueuiierneenneeneeennneeennnn. 1
109102 Fuse 25 Amp — ATO 0F ATC.uuviieerrnneennnnnnnnnnns cenes 1
13 111642 Switch Insulator Barrier..uuueeeeeeeeeeeeenseeennnnnnn. 2
14 114240 T N ol 1
15 105805 Nut 15/32—32........................................... 2
16 110502 Dirt Shield.ueeeeeeseeeeeeeeeeeessonnnneeeeeeeeeennnnn, 1
17 112185 Connector Body — Part of S.veeveeeeneseeeeeeeeeeennnnn. 1
18 111488 SWITCh SUP POt ettt et teeennnneeesoeseeennneennnnnnnnnn. 1
19 926671 S.Te Bolt 1/4-20 X 1/2uuuuiiiiinnnnnnnnennnnnnnnnunnns 1
20 111332 PTO Interlock Switch......... e eteseettttcteeccnnannne 2
21 110741 Voltmeter(w/109650) (Not on All units).......... Ceeeneen 1
22 109650 Back Clamp—Voltmeter s e ueeeeeeeesronnnneenneeeeeesnnnn. 1
23 5924 Nut nr. 10-32 EiSuuuueiiieennnnnnnnnnnnnnnnnnneeeeennns 2
24 111674 SOLENO0Id e n s etteeseseeeeenereeeeeeenneneseaeeeeeeenenn. 1
25 960152 Whizlock Bolt 1/4-20 x 4 T 2
26 111069 Cable - Seclenoid To Starter Single Cylinder............ 1
27 111074 Cable - Battery (+) To So0lenoid......eeeeueunn... ceeneen 1
28 109553  Terminal CoOVer....u.eeweuewun... ceeeenens ceeesesrretaans 1
29 111069 Cable ~ Battery (=) To Ground...veeeeeeeeeeseeeenennnn. 1
30 908003 Bolt 1/4-20 x 3/4......... Ceeeeees sttt taenennn eerieann 2
31 920007 Washer 1/4 SAE............. ceeeeaan eerenaiene N 4
32 915111 Eslok Nut 1/4-20.......0...... Cecteenan Ceeerteanaas N )
33 105842 Battery 316-8 Only.....ov0vvu.... Ceeeesecaaratrenans veren 1
104962 Battery 312-8 Only..eeeeeeeerenneneennnnnnnnnnnnnn. .o 1
34 110298 Battery Tray..ueeeeeeeeeeenneeeeeeeeneeeeennnnnnn. ceeen 1
35 6820 Hourmeter Terminal Cover........vvveeuuusoonneeeennnnnn. 1
100489 Hourmeter Terminal Cover.....uueeeeeeeeeeononeeennnnnn.. 1
36 112842 Ground Wire 1

oooooooooooooooooooooooooooooooooooooooooooo






SECTION 11 - ELECTRICAL SYSTFM

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM (CONTINUED)
37 109547 Hook - Battery Hold Down...veeeeeeeeneenn. Ceerecnanaas 2
38 113010 Battery Hold Down..eeeeeeieeenneeunneeenneeennennnnnas 1
40 109910 Ground Hood to Frame - 312- 8 Only...... ......... ceeees 1
113925 Ground Wire 316-8 Only..eeeeeeenennnn. Cetetecte e 1
42 920155 Internal Tooth Lockwasher 5/16....cceevencenn. Ceeceaas 1
44 102651 Female Terminal 1/4 - Part of S5....... e reeneaan ceee 8
45 920081 Lockwasher 1/4. . .ieiieeieenennnnenennnnnns et eeeeenaan 4
48 920262 Special Washer...uiveeieeeneeenneeennneennnennnns ceeas 1
49 920081 Lockwasher 1/4....0ivivnnnn.. Cteeeceeneeeennn Ceeees eee 2
50 915234 Jam Nut 1/4-20......... . C e teeetenaeeeteeeeenons ces 2
51 110853 Hourmeter Complete (1nc1udes items 52, 53 & 54)
(Not on A1l unitsS).eeeeeenenn. et teteeeeeeeneeneenns 1
52 108768 Steel Clamp.eeeeeenenans N Cesesessenanen . 1
53 920120  LockwasSher.....eeeeeeeoeoss ceceaaaa cheeeeas ceeeee ceees 1
54 915538 Hex Nut........... et esececeseetsassetesecenecennaannn 1
55 8830 CliPeeuueeeennnennnnnans et aana Ceteeesetecaenenns X
59 910478 Screw nr. 4-40 x 1 1/4 C ettt eeteene e 2
60 915732 E.S. Nut nr. 4-40. et sesecteatceceeaananns Ceeeaen 2
62 106833 Relay 312........... eeceaees Ceetereeaeann Ceteeenennns 1
63 519337 Cable CliPeeeeeevennseees Ceeeenens Cetceertseeeeanaann 1
64 518105 Terminal — Part Of S.ueuievenreneoeenesoeoeennonnnennes X
65 6921 Shur Plug Terminal - Part of S.uveeeeeeeeeeerennenenns 1
67 111498 Connector — Part Of S.iuuveieeeeeeesoecoeenenenesaennns 2
68 518077 Terminal — Part Of Suueuievereeeeeeeeeoneonenennnnnenass 2
69 110459 Connector 312 — Part Of S.iuuieereeeeenneeoeeneennnnnns 1
70 105312 Connector — Part Of S.uuviiveveeeeeeeesneneeeenennenns 4
71 105306 Terminal -~ Part of 5.veveeeen.. cesececennnn cetecsccans 1
72 518246 Terminal — Part of Suuvuveeeeeeecocoeeeeeennnenns cereen 1
73 920122 External Tooth Lockwasher......... ceseseneannn certeeeee 1
74 100571 Cable Tie...... ceceierseencas ceecererseserectcscecnnes .o X
114052 Headlight Wire Harness (Not Illustrated).............. 1

31



TO GROUND —™—§




SECTION 11 - ELECTRICAL SYSTEM

33

PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 11-2
ELECTRICAL SYSTEM

3 111353 Test SWitChuieuiieiiiiinneeeeennneoneennennnnns ‘eerenas 1
4 110999 P.C. Board w/1lights 312-8 Only..veeeueeeeneoneennnnnns 1

111000 P.C. Board w/lights - 316-8 Only.....ceeuuun.. ceee 1
5 111331 Indicator Light.eeeeeeenuennn. Creceresetaenestsecaanss 5
6 111343 Indicator Lens & BuShing ASSY..euveeeeeeeeeeenennonenns 5
8 112216 Wiring Harness — 312-8 Only..eveeeeeennnenenneennnnnns 1

113139 Wiring Harness — 316-8 Only....eveeeeeeeneronennnnenns 1
9 111332 Parking Brake Switch....... et ebeeiiitse sttt 1
13 910948 Screw nr. 4-40 x 3/4. . .iiiiiiiiiiininnn.. Cereeaaan cees 2
14 915732 E.S. Hex Nut nr. 4-40......0000u.n.. N . 2
15 519337 O Ceeserstaasaatenraans . 1
16 520198 Piggy-Back Connector......... Cetessettanans Crecetenn . 2
17 111485 Fully Insulated (Part of 8)ueeeuuiveeeeeeeeeeeneennnnns 4
19 111498 3 Terminal Connector (Part of 8)u.veeeececeeeennennn. . 1
20 520197 Piggy-Back Connector (Part of 8)........... . ceeenn 1
22 111374 Molex Connector (Part of 8)...iveeenn... Ceecttetanaaas 1
23 113131 Male Terminal (Part of 8).uiveeeeeeeeeeeennnn. e 1
24 111359 Hex Nut..uieioiiiiniieininniinnnnnn. Ceeeseanan ceea 2
25 111360 Indexed Washer......vovviviivnnnnnnn . Ceeeenn cereaan 1



= Wheel Horse




ITEM

PART
NUMBER

SECTION 11 - ELECTRICAL SYSTEM

DESCRIPTION ' Quantity

35

AU WN -

13
17
18
19
20
21
22
23
24
25

26
27
29
30
31
32
33
34
35
36
37

3023
920079
105202
910808
112564

8043
109045
110854

7618
102138
109459
109080
923795

8519
100571
915112
920155
108130
110792
102881
920008
915551
920004
102950

8786
920259
926671

8830

6921
518105
518104

Figure 11-3

ELECTRICAL SYSTEM

Clip-Small.

LR R I I I A A A Y e e o0 0o s ec oo e e o e

Lockwasher nr. 10 (Optional)...seeeeeeececeeconcenenns,
Taillight Base W/Bulb 312, 416...ueeeeeunenecnnennnnnns

Screw nr. 10-32 x 5/8 (Optional)...... cescseracanes

cec o

Taillight Lens 312, 416..uuuueceeaneeneseeececsnsnnnnns
Light Bulb - Metal Base (Auto nr. 1895)...eeeeeeeceenns
Light Bulb - A1l Glass (Auto nr. 194)..eeeeeeeesncannns
Tail Light Wire 312 Only..eeeeeeeeeeenennnenesecacanaans
(67311 LYol o o T 1 oY

Light Switchiviveeeennnn..

Clampeseseeann.. .o
Retainer - Headlight PaiT....eeeeeeeeeeeeennoenneeennns
Poprivet 3/16 x .402 Aluminum (Production)....eeeeee...

Clip-Large.

Cable Tie...... .

Nut 5/16_180ocooococnoocooocoo'oo
Lockwasher 5/16...cvviinneccan..

® 6000 c0 0000000000000 0000000 0

® 0000 es 0000000000000 000000000000

ooooooo ®00cs 000000000000 c0000r0ece00

#0000 s 0 s 000000000000 00000000

®e e ceeocsc00s0c00000cen

@0 s 0000 e0oess 0000000000

Headlight Ground Wire...ueeeeeeeeeenneeeeeoneeneonnnnns

Headlight Halogen.ueeiveeeeeennereneoenneenenans
Headlight.euieuieiiiinnrnnnenerenennnnnns

Washer 5/16 SAE...
Nut Hr. 10—32 (Optional)...............................
Washer nr. 8 (Use With Poprivet-Production)......... ces

Lockring....

® v e 00000 s 00 rse00 et cesess00 000000

® 0000000000000 s00 00000000000

NUt.....................o...........-...........o......

Special Washer....
BOlt HeX 1/4—20 X 1/2 ST.‘.Q....Qou'o.ooooco.n..ooooooo
Clip‘.l"....'....

Sur-Plugeeeeeeeeen.

Terminal.....
Terminal.....

® e e

© 0 000000000 se000000 0000000000000 e

® 00 0000000000000 00000 0000000 OES

@0 60000000000t 0000000000 OO E

® 00000000 s 0t er st 0000 00000000

#0000 rc s 000000 c000 0000000

oo SR i S e N R e e e T T S T S R I = B S NORY N NCR S NOR Y]



Tire Pressure - 12 PSI
(With Loader ~ 25-30 PSI)

N

1 Coat A i i-
101 oat Axles With Anti-Rust

3 Compound, Texaco “L” Light
/ Code 1976 or Equivalent
22/ s
im for 0-.015 in. End PI

il "“’

@ %
¥ LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.
16

11

D,y -~




ITEM

PART
NUMBER

SECTION 13 - WHEELS AND TIRES

DESCRIPTION Quantity

109500
110693

8119
100079
111517

7607
111516

5108
110513

7007
100291
109154
932026
109114

1278

5210
105762
915236
909554
937097

1004
111518
110934
110933
110692

Figure 13-1
WHEELS AND TIRES

Grease Fittinguuueeeeeeereeeseeeeosnneeeeoconnnnaennns
Front Wheel (includes Item 1, 10, 11)uueeueeeeeennnnn.
Frt Tire 15x6.00-6 TUTf Trde.eeeeeneoneeneenneennnenns
Tube ~ Service Only.eeeeeeeeeeeeseoseecsceoneenoeennns
Rear Tire 22x9.00-12 Turf Tread..seeeeeeeeeeeeecneeens
Rear Tire 23x8.50-12 Cleat.eeeeseseeseasceeonaennnnens
Rear Wheel 12X7..cuiieeeeneeneeneseoenceocecnenanannnns
Valve SteMueeueeieueeseeeseneeoeesesoseenneannennnnnes
Ball Bearing.ueeeeeeeeeseeeeeereneessnncncnnsnnnnnnnss
e T T
Tube Cleat TireSeueeeeeeseeeeeeesoeseonceeeonnnennnnse
Hubcap.seieeoeeeenenennneennas et sceeencassatssansnans
Cotter Pin 5/32X 1 1/beuuiueeeeeenneeenneeeonnneennnns
Special Hub Cap Washer...uveeeeeeeeeereoneeonnneonnnns
Shim Washer 050, . itueeenneenneenneenonneecnnaennnnns
Shim Washer t015. . u.eeeeiiennensrenesnaenneocasnnnnnns
Hub Rear Wheel 1" T.D. tuivuvernerneneneoneennennnnnnns
Jam NUt 3/8-16. . ceunnneeenneeeeronneeeeennnnnnnneennn,
Set SCrew 3/8-16X1.cetuueeerennneeeeonneneeeennnnnnnnns
Woodruff Key 1/4XLlieuueeiieenneenneeeoneeeennnnnnnnnns
LUg Bolteeeitiiiiitiinneneennnneeonnnssonennnnnnnnenns
Rear Wheel & Tire ASSY.ueeeeeeeeeeeoeooeeeeosonnnnnnns
RH Cleat Wheel & Tire ASSY.uuueeeeesseeceeeeennnnneeens
LH Cleat Wheel & Tire ASSY.eeuueeeeeeroesocenneennnnes
Front Wheel & Tire ASSy.eeeeeueveeeeseeseeeeeeonnnnenns

—
NHEFRFNONPEENMNMNMNNONNMNONNNENNNOMDNNNNDNN

37



REFER TO SECTION 18 FOR ADJUSTMENTS

14

1452

(% Wheel Horse




ITEM

PART
NUMBER

SJCTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

39

DESCRIPTION Quantity

7466
909862
105453
937221
909540

7473
106165
908047
920084
920010
113855
111242

112841

Figure 14-1

DRIVE BELT AND PULLEYS

Engine Drive Pulley...ieeeeeeeeeeeennnns. sececnae

s s e

Set Screw 5/16-18 X 5/16. .t ieueeeenesneennenennennnenns
Key 1/4 X 1/4 X 3/bieeeuniiiiieieeieeeseseeeeeeeennnnns

Hi-Pro Key 5/32 X 5/8.¢cuieieeieenernccennennnnns
Set Screw 5/16-18 X 1/2 NYLoKeueeeeooeeooneonnonns

Drive Belt...oe..

Transmission Drive Pulley....ieeeseeseeonenenns
BOlt 7/16"14 X 1 1/4.oo...-ooo.oooooo.ooooo

Lockwasher 7/16.
Washer 7/16 SAE.

® 00000000 er0s 00000000t 0000000 0GRS

LRI N R R )
®0 0000000000000 00NN GCECEOLOLIOORIOEOLEOEEC

© 0 0000000000000 0000000000000 000 000N

Belt Guide - Bottom — 316-8 Only.ueeeeeeoeeoeeooennenns
Belt Guide - BOttOm - 312—8 Only.oqooo...ooooaoonuo-ooo

Capeseeecennnans

® 000 c0 o000 0c0000 000000000000 00000 ES

—_ o = WD W W RN = N



REFER TO SECTION 18 FOR ADJUSTMENTS

317 DRIVE BELTS

Inner Groove - Mower, Tiller

Outer Groove - Snowthrower,
Lawn Vac (Impeller),
Generator, Loader

1458




ITEM

PART
NUMBER

SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

DESCRIPTION

Quantity

41

111234

9038
106649

3765

5666

5983
932016
111052
932016
103125
110656
908034
110669
104859
915113
933505
915234
920007
110665
900015
113853
111240
111314
933274

933506

102872
936125
936032
109842
103478
106769

6663

6658
908002

6659
111238
106695
102870
920081
113108
113876
113107

Figure

14-2

PTO CLUTCH AND CONTROL

PTO ClutcCh Lever.ieeeeeeeseeeecocoaooesss

L€ o T

Grip Ringeeeeeeseeeenceeecncnnns

Shim Washer...eeeeeeeeeees

000 s ec0rrreccercsrevs o

Nyliner BusShing..ue.eeeeeeeeeeseoenanneas

Bushing..eseeseeeenenns

Cotter Pin 1/8 x 3/4..vu.....

PTO Clutch Rod.....

LR I I I Y

Cotter Pin 1/8 x 3/4v.ieeenn...
SPring.eeeeeeeseescencnns

Trunnion..eeese..
Bolt 3/8-16 x 1...

LRI I I A )

LECEC RN I

PTO Plate.seeeeeeeeneennn
Spacer.iieeeeeeecneeennn. .

Eslok Nut 3/8 16...........
Hairpin Cotter..ieeeeeeeens.
Jam Nut 1/4-20..¢.0uu..
Washer 1/4 SAE.....

e e v eeeccccsvrece

LRI B 2B R S N Y B N R Y

®se o0 s

0 e s eco e 00

® e 0 e 00 r0s 0000 e0c000 00000000

ev o0 o0

@00 00 s 00000 r0s00 0000000000

LR RN S Y

LRI I A I IR N R R R N S R N N CRCRC RS
LA BB I B IR BN A B SR SN SN N RS
L I A I I R R A A I A A RN )
LR I A IR BN N A Y e e o0 LI .
®ee o0 0e00000ecseen e e es s e e

ooooooo e e o0 v e 0 ee0 00000

®e s v e es 00 e e 000000

PTO Brake Assembly..........
Carriage Bolt 1/4-20 x 3/4......

Engine Bracket - 316-8 Only....

e e eesceecssvr

LA LI IR A KRN B R B R B B B I B A IR R R N R Ay

e s 000000

LU I I RN I I B A B AR B A S SN

e s 0 e

ee e o0

Engine Bracket - 312-8 Only....ecvven...
LOCKIng Pimueeieeiienneeenneeenneeeneesoneeennnasnnnnes

Spirol Pin 5/32 x 1 3/8.....

Hairpin Cotter.ieeeeeeeeeensas

Snap Ring 3/4 External
Snap Ring 1 3/4 Internal

Ball Bearing.eseeececeseceoess
Pulley HoUSiNgeueuueeooeeeoeeeenneeooeenoneeennnnnnnnns
Needle Bearing..eeeeeeeeeeeeeeeneseennneen.

Sealiveieeienerncnnnnnn
Bearing Race....oe.on...
Nylok Bolt 1/4-20 x 5/8....

LRI A I N RN Y

@0 0000000000000 00c000000000s000

#0000 0000 0sc0000cr0tre0rs000s0ee e

LA AL LB I I IR B I Y A A AR I SR ST

@00 ecce0s0cecene

LR R A A A I A I

Retainer it eieneeeeeenrenenenrnnanneens
Clutch. Plate & Facing...... ..
Push-On Ring.veeeeeeeeceenenn.
Rod Support Housing..........
Lock Washer 1/4..........

Clevis

oooooooooo

--------

00 es 000000

e 000000

ee s 0000 er e

LEC IR IE EA IIE  IE Y B R I N R N

LA A I I R B R Y B A A A Y

o0 e e s

LRI N I I RN S Y

D N R R )

o0 eecss o000

LI I IR I B R IR N B B N B SR N N N NPy

-PTO Housing Rod - 312-8 Only..
PTO Housing Rod - 316-8 Only....

Ly

s e e 0o e e ce0ers e

e e e s e

o0

LRCRC I IR Y

CECEC RN B A

’—‘P—-'l—‘r—‘I—-‘I—-‘P—‘I\)L\l—"'—-‘!—‘D—‘)—'l—‘I\J'—‘P—‘l—-"—-‘l—-‘D—‘NHNMD—‘P—‘I—‘!—‘D—‘P—'F—'N'—‘O—'D—‘!—‘MI—‘D—'F—‘



SHORT SIDE OF SPRING DOWN

”\ﬁ

B— &

ks

_15/ R ‘ )
14/'/'?’

13

GAS SPRING INSTALLATION

MODEL | SEAT PLATE | BRACKET \ 9

312 B ‘ 1

" Wheel Horse



ITEM

PART
NUMBER

SECTION 15 - SEAT AND DECALS

43

DESCRIPTION Quantity

OO~~~ =

109342
110920
908017
920082
915112
920008
908018
112478
108889
106449
114267
932008
908018
105503
915112
112744
112745
913464
920008
923784
111654
908019
915662
114496
114343
915111
920007
908006
114344
114131

Figure 15-1
SEAT

S AL st eteetsneeteseseacaceassceeneosnsosocncassncasens
Seat SPringeueeesseeseecsesososeconcsnseansesseansnnes
BOLt 5/8-18 X 3/hieeeeeeeeeeennesesoesasonnnconnonnans
LOCKWAShET 5/16.:uueeeeeeeeneneeesesssocsonansencncnnes
NUE 5/16-181 i ttueeeeenneneeneseeeneonsssncancasnnsnnes
Washer 5/16 SAE..ieeeeeeeneeeneseesesncscesnncesennnes
BOLt 5/16-18 X 7/8uueuveueenescesccsccsonanncennnnnnns

Seat PiVOt Plate......-....-.---...o.o....-o--....-...,

Bumper-o.0‘ooooooo.-ooccoooooo.oon..ooooo;.oooootoooot
Pino.-o'o.'-.oooc.ooo.uo0on.ooo-oo.conn.o.oooooooo.oa.

SpringOOOOOOOO..OQl...to0'....0..'.0..0'.‘.00'...00.0.

Cotter Pin 3/32 X 3/buueieieeeneeeenensescanconenennes
BOLt 5/16-18 X 7/8ucceuueeeeeeseeeannnsseeacsnnncnennns
BUShinge:eeseserereeeestneoneoesonseeesasascanscenenas
Eslok Nut 5/16-18.4cteeeeceesenececscnsoncascaneannnss
Pivot Bracket RHuueueeeeeeeeeeeooescscoanscocsoesnenes

PiVOt Bracket LH.'........'..............'..........IQl

SeTe Bolt 5/16-18 X 7/8uceeceeneeenseccnncesnnsasonnns
Washer 5/16 SAE...ieueeeueeeeeeeenensneeesnnsesnnennnns
Poprivet 1/8 X 1232 cuieeeeeeeeenecsesnnncsnnnnsoneens
SWIitCh SPriNg.eeeseeeeeseseeeoneennsesasnnacncsesnesns
BOIt 5/16-18 X liuueeeueeeneeneeennsasnnncesncasnnnons
EeS. NUt 5/16-18.0uieeueeeneeeneecneessnccsonncasnaene
Seat Lifter Spring — BlacK.e.eeeeeeeeoeeeoeneececonass
GaS SPTiNgeeesseseseeacaceeeeoneensanssnsonssascasenss
Eslok Nut 1/4-20.cuueuteeeeeeeneeacnnessncencencescane
Washer 1/4 SAE..ieeeeeeeenneerennneeacsesansooenonnnns
Bolt 1/4-20 X 1/-1/bceeeeeeeineeennneeeeeennnnnnasnnns

Spacercoooo't.ooocooooo-.ooo'-oqootooooooooooonoooo.oc

GaS Spring BraCkEt....-...io........o..........-...,..

HEFNNNNFENNNNFE AR RNRNNNERRESENNAEDSEDSEDSNOSND -



- / Q % ; 25/ SiLICTONS
1

SEAB-SRNW

OWNERS .
PACKAGE /

: 12
OWNER'S
MANUAL /

18

" B-sPeED -

N Wheel Horse J




SCTION 15 - SEAT AND DECALS 45

PART
ITEM  NUMBER DESCRIPTION Quantity

Figure 15-2
DECALS

1 110728 Decal-Hood RH 312 Only.eeeeeeeeeeeeeaceocncocasanannses

113878 Decal-Hood RH 316 Only.eeeeeeeeeeeeeseseooncscacnnanens

2 110729 Decal-Hood LH 312 Only..ueeeeeeeeeoseecocncescanesnanens

113879 Decal-Hood LH 316 Only..eeeeeeeeseneeeoeacosconcncaness

4 111510 Decal-Parking Brake€.ieeieeeeeeeeeeseseeseeesnacnoncenss

5 111960 Decal-PTO ClutCheeeseseeeeeeeneneeseocaconcnsnncsnonnes

9 110629 Decal-Rear Fender.uiieeeeeeeeeeeeeeseecoceecnancnsenenes

11 110626 Decal-Hood Fronteeeseeeseeeeeaeeeeeeceeoaccncnnnannnses
12 810473R1 Owners Manual-TraCtor . e s eeessesesoescenseesenanesnssas
13 807181 Loose Parts Package 312..uceeeeeeeceseacncsconncnnnnnns
807176 Loose Parts Package 316...eeeecerenrencncncscescnnennns

14 111501 Decal-SwitcCh Plateuiueueeeeeeeeseeseseeseococescenennens
15 111260 Decal-Lower Dash Throttle.— 316-8 Only..eeeeseeecennsss
112198 Decal-Lower Dash Throttle — 312-8 Only..eeeeeeonecesaess

16 111194 Decal Rear HoOQeeseoeeoeoeeeeoeenoenoenncsoncancnconses
17 111534 Decal-Hi-Low Shifte.eeeceeeeeeeesseecooccsasaancnnonees
18 110718 Decal-8-Speed.ceeursererecceeneeneeacsscesssnsncnnnness
19 110738 Decal—AUtOmAtiC. eseeeeeseseeenesnesnssnoesossneonansens
20 106722 Decal-Tach-0-MatiC..eeeueeeeeesenerncossesasenneacannns
21 112168 DeCal-Lifteeeeeeeeesosoeeeeenoeneseansescsasanannnnness
22 110831 Vinyl Tractor Cover.uiseeeeeeseeeseesesossecsosnnnsness
23 111193 Decal-MaintenanCe e e e eeeeeeeeesnsssaseseeacnnoaconnnns
24 111926 Decal-Electrical SySteMeeeeeeeesseeeeesncsnseennenenesss
25 104955 Decal-Unidrive.eeeeeeeeeeeeneeeeeseeseosasaoneoenennnes
26 114296 Decal-Seat Lifter.uiceeeeeereeeeeeseeeesncsesaanoennsness
29 112678 DeCal-Dangerseeeeeeeeeteroeroneenseconnensncasancennons.
30 112679 Decal-Danger..eeeeeeeeeeeeeennenenes
31 112403 VIN Tag OVerlayeeeeeeeeeesoseeeeaeenoasnesnssnsanannns .
32 KH10191 Decal-Air Cleaner/Lub. (vendor nr. 41 113 02)
111345 Decal-Europa (Not Illustrated)...eeecececee..

s 0c 000 s 00000000000

N = b = b= b e e e g e e N RN b b b e s D] D D e e D D D D





